

ICA | GemLab

IDENTIFICATION REPORT

Description

Item: Loose Gemstone
Weight: 5.12 cts
Dimensions: 9.58 x 9.45 x 5.92mm
Cut [Crown/Pavilion]: Brilliant/Step
Shape: Cushion
Color: Vivid Yellow
Transparency: Transparent
Phenomena: None



Image scaled for viewing

Technical/Scientific Results

Group: N/A
Species: Natural Corundum
Variety: Yellow Sapphire
Treatments: Indications of heating, beryllium treated

Comments

None



DR. SUPHARART SANGSAWONG, FGA, GG
Chief Scientist



YENRUEDEE LHONGSOMBOON, BSc
Senior Gemologist



This report is governed in accordance with the terms and conditions set out within ICA | GemLab's client services agreement.



Copyright © ICA Gem Laboratories Co., Ltd



FACSIMILE

This is a digital representation of the original ICA|GemLab Report. This representation might not be accepted in lieu of the original ICA|GemLab Report in certain circumstances. The original ICA|GemLab Report includes certain security features which are not reproducible on this facsimile.



専門的な判断

原産国 適用できません

技術的/科学的結果

鉱物グループ名 適用できません
鉱物名 天然コランダム
宝石名 イエロー・サファイア
処理 加熱の痕跡が認められ、ベリリウム拡散処理

コメント なし